FCC and ISED Test Report

Sepura Limited
Hand Portable Radio, Model: STP8X040

In accordance with FCC 47 CFR Part 2, FCC 47 CFR Part
90, ISED RSS-119 and ISED RSS-GEN
(TETRA)

Prepared for: Sepura Limited
9000 Cambridge Research Park
Beach Drive
Waterbeach
Cambridge, CB25 9TL
United Kingdom

FCC ID: XX6STP8X040B IC: 8739A-STP8X040B

COMMERCIAL-IN-CONFIDENCE
Document 75960173-01 Issue 02

SIGNATURE

< T
NAME JOB TITLE ‘ RESPONSIBLE FOR  ISSUE DATE
Steve Marshall Senior Engineer Authorised Signatory | 07 January 2025
Signatures in this approval box have checked this document in line with the requirements of TUV SUD document control rules.
ENGINEERING STATEMENT

The measurements shown in this report were made in accordance with the procedures described on test pages. All reported testing
was carried out on a sample equipment to demonstrate limited compliance with FCC 47 CFR Part 2, FCC 47 CFR Part 90, ISED
RSS-119 and ISED RSS-GEN. The sample tested was found to comply with the requirements defined in the applied rules.

RESPONSIBLE FOR NAME ‘ DATE SIGNATURE
Neil Rousell 07 January 2025 q NAPY
Testing Roscoe Harrison 07 January 2025 ﬁ 4

Aakash Rawal 07 January 2025 ;}5}(

FCC Accreditation ISED Accreditation

492497/UK2010 Octagon House, Fareham Test Laboratory ~ 12669A/UK0003 Octagon House, Fareham Test Laboratory
EXECUTIVE SUMMARY

A sample of this product was tested and found to be compliant with FCC 47 CFR Part 2: 2022, FCC 47 CFR Part 90: 2022, ISED
RSS-119: Issue 12 (05-2015) and ISED RSS-GEN: Issue 5 (04-2018) + A2 (02-2021) for the tests detailed in section 1.3.

DISCLAIMER AND COPYRIGHT
This non-binding report has been prepared by TUV SUD with all reasonable skill and care. The document is confidential to the potential Client

W
S,

SN and TUV SUD. No part of this document may be reproduced without the prior written approval of TUV SUD. © 2025 TUV SUD. This report
N 2 i X
i‘m relates onlv to the actual item/items tested.
T T ACCREDITATION
{”'ﬁ\\‘} U:flﬁ S Our UKAS Accreditation does not cover opinions and interpretations and any expressed are outside the scope of our UKAS Accreditation.
b 01 41 . Results of tests not covered by our UKAS Accreditation Schedule are marked NUA (Not UKAS Accredited). Results of tests covered by our
Flexible UKAS Accreditation Schedule are marked FS (Flexible Scope).
TUV sUD TUVSUD Ltdis a Phone: +44 (0) 1489 558100 TUV SUD
is a trading name of TUV SUD Ltd TUV SUD Group Company Fax: +44 (0) 1489 558101 Octagon House
Registered in Scotland at East Kilbride, www.tuvsud.com/en Concorde Way
Glasgow G75 0QF, United Kingdom Fareham
Registered number: SC215164 Hampshire PO15 5RL

United Kingdom

TUV SUD



http://www.tuvsud.com/en
http://www.tuvsud.com/en
https://tuev-sued.eu1.adobesign.com/verifier?tx=CBJCHBCAABAAsA6SWTBmTKoKNN5zhg0fnWF1JS4svRBA

Document 75960173-01 Issue 02
COMMERCIAL-IN-CONFIDENCE

Contents

1 REPOIT SUMMIEAIY it e e e et e et s e e e e e e e te b a e e e e e e eebbaan s e e e e e eeetrba s 2
1.1 Report Modification RECOIU...........uuiiiiieii i e e e e s s s r e e e e e s s e nnnraeaeeeeeeasannes 2
1.2 1] (o To (U Tt o o D PRSP 2
1.3 Brief SUMMAry Of RESUILS ..o e e e e e e e s s e e e e e e e e e e annes 3
1.4 F Y o] o]l Tox= 11T ] g I o] o o EO O PP PP PTPRPPP 4
1.5 Product INFOrMIELION .......eeeiiii et e e e e e sttt e e e e e e s e e nanbeaeeeaaeeeaanne 8
1.6 Deviations from the StaNTard.............coo i e e e 8
1.7 EUT Modification RECOIM ...ttt e et e e e e e s s ee e e e e e e e nnnes 8
1.8 =TS O o L=V (o ] o PSRRI 9
2 QL= S L] - PP 10
2.1 Maximum Conducted OULPUL POWET .........ccoiiiiiii e 10
2.2 Bandwidth LIMITATIONS ......coooiiiiiiiiiiiie ettt e e e e e e s st e e e e e e e e sanbbbeeeeaeeeeanns 18
2.3 Spurious Emissions at Antenna Terminals ... 24
2.4 Radiated Spurious EMISSIONS ......ccccoiiiiiii e 37
2.5 Frequency Stability ... 64
2.6 Transient FreqUEeNCY BENAVIOU ...........uuuuuuuiuieiiiiieieieieieieinraisisrnrerererereererenereera———————. 68
2.7 AdJAaCENt ChANNEI POWET .........iiiiiiiiiiee et e e s e e e e neee 77
2.8 TYPES OF EMISSIONS ..ottt ettt ettt ettt e et e s e bt e e e b b e e e e anbe e e e enbreeeeneee 81
3 MeasuremMeNnt UNCEITAINTY .....c.uiiiiiiiieee ettt ettt e e et e e e s bbe e e e sbreeeeans 87

COMMERCIAL-IN-CONFIDENCE Page 1 of 87



Document 75960173-01 Issue 02
COMMERCIAL-IN-CONFIDENCE

1.1

1.2

Report Summary

Report Modification Record

Alterations and additions to this report will be issued to the holders of each copy in the form of a

complete document.

Issue Description of Change Date of Issue

1 First Issue 24-July-2024

2 Additional wording added to Radiated Spurious Emission test method 07-January-2025
Test Setup photos removed

Introduction

Applicant

Manufacturer

Model Number(s)

Serial Number(s)
Hardware Version(s)
Software Version(s)
Number of Samples Tested

Test Specification/Issue/Date

Order Number
Date

Date of Receipt of EUT
Start of Test

Finish of Test

Name of Engineer(s)

Related Document(s)

COMMERCIAL-IN-CONFIDENCE

Table 1

Sepura Limited

Sepura Limited

STP8X040

1PR902412G9Y2BE
PLX-11016M10-01 (mod state 9)
181301302937

2

FCC 47 CFR Part 2: 2022
FCC 47 CFR Part 90: 2022

ISED RSS-119: Issue 12 (05-2015)

ISED RSS-GEN: Issue 5 (04-2018) + A2 (02-2021)

PLC-PO027821
29-December-2023

30-April-2024

10-May-2024

03-June-2024

Neil Rousell, Roscoe Harrison, Aakash Rawal
ANSI C63.26: 2015
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1.3 Brief Summary of Results

A brief summary of the tests carried out in accordance with FCC 47 CFR Part 2, FCC 47 CFR Part 90, ISED RSS-119 and ISED RSS-GEN is shown
below.

Specification Clause
Section Test Description Result Comments/Base Standard
Part 2 Part 90 RSS-119 RSS-GEN

Configuration and Mode: TETRA - 407 - 430 MHz

2.1 - - 5.4 6.12 Maximum Conducted Output Power Pass ANSI C63.26: 2015
2.2 - - 5.5 6.7 Bandwidth Limitations Pass ANSI C63.26: 2015
2.3 - - 5.8 6.13 Spurious Emissions at Antenna Terminals Pass
2.4 - - 5.8 6.13 Radiated Spurious Emissions Pass ANSI C63.26: 2015
25 - - 5.3 6.11 Frequency Stability Pass ANSI C63.26: 2015
2.6 - - 5.9 - Transient Frequency Behaviour Pass
2.8 - - 5.2 - Types of Emissions Pass

Configuration and Mode: TETRA - 450 - 470 MHz

21 2.1046 90.205 5.4 6.12 Maximum Conducted Output Power Pass ANSI C63.26: 2015
2.2 2.1049 90.209 5.8 6.7 Bandwidth Limitations Pass ANSI C63.26: 2015
2.3 2.1051 90.210 5.8 6.13 Spurious Emissions at Antenna Terminals Pass
2.4 2.1053 90.210 5.8 6.13 Radiated Spurious Emissions Pass ANSI C63.26: 2015
25 2.1055 90.213 5.3 6.11 Frequency Stability Pass ANSI C63.26: 2015
2.6 - 90.214 5.9 - Transient Frequency Behaviour Pass
2.7 - 90.221 5.8.9.1 - Adjacent Channel Power Pass
2.8 2.1047 90.207 5.2 - Types of Emissions Pass
Table 2
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1.4 Application Form

Equipment Description

Technical Description:

(Please provide a brief description of the STP8X is a TETRA Hand Portable Radio with GPS and optional Bluetooth,

intended use of the equipment including compliant with IECEX/ATEX standards.

the technologies the product supports)

Manufacturer: Sepura Limited

Model: STP8X040

Part Number: STP8X040

Hardware Version: PLX-11016M10-01 (mod state 9)

Software Version: Main: 181301302937

FCC ID of the product under test — see guidance here XX6STP8X040B

IC ID of the product under test — see guidance here 8739A-STP8X040B

Device Category Mobile [J Portable X Fixed O

Equipment is fitted with an Audio Low Pass Filter Yes [ NoX
Table 3

Intentional Radiators

Technology TETRA - ISED TETRA -ISED | TETRA -FCC Bluetooth

Frequency Range ) ] . _

(MHz to MHzZ) 407 - 430 450-470 450-470 2402 — 2480

Conducted Declared Output Power 29 dBm 29 dBm 29 dBm 3dBm

(dBm)

Antenna Gain (dBi) ( pls see the

section below of antenna

characteristics for TETRA 1.86 0.67 0.67 29

antennas)

Supported Bandwidth(s) (MHz)

(€.. 1 MHz, 20 MHz, 40 MH2) 25 kHz 25 kHz 25 kHz 1 Mhz

Modulation Scheme(s) /4 DQPSK /4 DQPSK /4 DQPSK GFSK

(e.g. GFSK, QPSK etc)

ITU Emission Designator 22KODXW 22KODXW 20KODXW 1MOOF1D

(see guidance here)

(not mandatory for Part 15 22KODXW

devices)

Bottom Frequency (MHz) 407.0125 450.0125 450.0125 2402

Middle Frequency (MHz) 418.05000 460.025 460.025 2441

Top Frequency (MHz) 429.9875 469.9875 469.9875 2480
Table 4
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Un-intentional Radiators

Highest frequency generated or used in the device or on which the device operates or tunes 2480 Mhz

Lowest frequency generated or used in the device or on which the device operates or tunes 32.768 kHz

Class B Digital Device (Use in residential environment only) [J

Class A Digital Device (Use in commercial, industrial or business environment)

Table 5

AC Power Source

AC supply frequency:

Hz

Voltage

Max current:

Single Phase OJ Three Phase [

Table 6

DC Power Source

Nominal voltage: 7.6

Extreme upper voltage: 8.4

Extreme lower voltage: 7

Max current: 2

>I<|I<|<

Table 7

Battery Power Source

Voltage: 7.6V

\%

End-point voltage:

V (Point at which the battery will
terminate)

Alkaline [J Leclanche O Lithium X Nickel Cadmium [ Lead Acid* (I *(Vehicle regulated)

Other O Please detail:
Table 8
Charging
Can the EUT transmit whilst being charged Yes No O
Table 9
Temgerature
Minimum temperature: -20 °C
Maximum temperature: 55 °C
Table 10

COMMERCIAL-IN-CONFIDENCE
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Cable Loss

Adapter Cable Loss

(Conducted sample) ds
Table 11
Antenna Characteristics

Antenna connector [ State impedance Ohm
Temporary antenna connector [J State impedance Ohm
External antenna Type: 310-00008 Gain 1.77 dBi
External antenna X Type: 300-00882 Gain 1.22 dBi
External antenna X Type: 300-00883 Gain 1.86 dBi
External antenna Type: 300-00884 Gain 0.67 dBi

For external antenna only:

of wire antenna etc.

Non-standard Antenna Jack [

Equipment is only ever professionally installed

Standard Antenna Jack X If yes, describe how user is prohibited from changing antenna (if not professional installed):

All part 15 applications will need to show how the antenna gain was derived either from a manufacturer data sheet or a
measurement. Where the gain of the antenna is inherently accounted for as a result of the measurement, such as field
strength measurements on a part 15.249 or 15.231 device, so the gain does not necessarily need to be verified. However,
enough information regarding the construction of the antenna shall be provided. Such information maybe photographs, length

COMMERCIAL-IN-CONFIDENCE
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Ancillaries (if applicable)

I hereby declare that the information supplied is correct and complete.
Name: Chris Beecham

Position held: Conformance Engineer

Date: 12/03/2024

COMMERCIAL-IN-CONFIDENCE

Manufacturer: Sepura Part Number: 300-00904
Model: STP8X Desktop Charger Country of Origin: Romania
Manufacturer: Sepura Part Number: 300-00879
Model: STP8X Programming Lead Country of Origin: Romania
Manufacturer: Panorama Part Number: 310-00008
Model: TETRA Antenna Country of Origin: UK
Manufacturer: Panorama Part Number: 300-00882
Model: TETRA Antenna Country of Origin: UK
Manufacturer: Panorama Part Number: 300-00883
Model: TETRA Antenna Country of Origin: UK
Manufacturer: Panorama Part Number: 300-00884
Model: TETRA Antenna Country of Origin: UK
Table 13
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15

1.5.1

1.6

1.7

Product Information
Technical Description

STP8X040 is a TETRA Hand Portable Radio with GPS and optional Bluetooth, compliant with
IECEX/ATEX standards.

Deviations from the Standard
No deviations from the applicable test standard were made during testing.
EUT Modification Record

The table below details modifications made to the EUT during the test programme.

The modifications incorporated during each test are recorded on the appropriate test pages.

Modification State | Description of Modification still fitted to EUT Modification Fitted By Ei?ttg dModlflcatlon
Model: STP8X040, Serial Number: 1PR902412G9Y2BE
0 As supplied by the customer Not Applicable Not Applicable

Table 14
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1.8

Test Location

TUV SUD conducted the following tests at our Octagon House Test Laboratory.

Test Name

Name of Engineer(s)

Accreditation

Configuration and Mode: TETRA - 407 - 430 MHz

Maximum Conducted Output Power Neil Rousell UKAS
Bandwidth Limitations Roscoe Harrison UKAS
Spurious Emissions at Antenna Terminals Neil Rousell UKAS
Radiated Spurious Emissions Aakash Rawal UKAS
Frequency Stability Neil Rousell UKAS
Transient Frequency Behaviour Neil Rousell UKAS
Types of Emissions Roscoe Harrison UKAS
Configuration and Mode: TETRA - 450 - 470 MHz

Maximum Conducted Output Power Neil Rousell UKAS
Bandwidth Limitations Roscoe Harrison UKAS
Spurious Emissions at Antenna Terminals Neil Rousell UKAS
Radiated Spurious Emissions Aakash Rawal UKAS
Frequency Stability Neil Rousell UKAS
Transient Frequency Behaviour Neil Rousell UKAS
Adjacent Channel Power Neil Rousell UKAS
Types of Emissions Roscoe Harrison UKAS

Office Address:

TUV SUD
Octagon House
Concorde Way
Fareham
Hampshire
PO15 5RL
United Kingdom

COMMERCIAL-IN-CONFIDENCE

Table 15

Page 9 of 87




Document 75960173-01 Issue 02
COMMERCIAL-IN-CONFIDENCE

21

211

Test Details

Maximum Conducted Output Power
Specification Reference

FCC 47 CFR Part 2, Clause 2.1046
FCC 47 CFR Part 90, Clause 90.205
ISED RSS-119, Clause 5.4

ISED RSS-GEN, Clause 6.12

Equipment Under Test and Modification State
STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0
Date of Test

21-May-2024

Test Method

The EUT was configured to transmit using the 30 dBm TX power setting on the bottom, middle and
top channels in burst mode.

The EUT was connected to a spectrum analyser via a cable and attenuation. The path loss was
measured using a network analyser and entered as a reference level offset in the spectrum
analyser. The average power over the burst was measured and the result recorded.

The test was applied in accordance with the test method requirements of FCC 47 CFR Part 90,
ISED RSS-119, and ISED RSS-GEN with reference to ANSI C63.26, clause 5.2.4.3.2

Environmental Conditions

Ambient Temperature 23.5°C
Relative Humidity 41.7 %

COMMERCIAL-IN-CONFIDENCE Page 10 of 87
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2.1.6 Test Results

TETRA - 407 - 430 MHz

Parameter 407.0125 MHz 418.05 MHz 429.9875 MHz
Conducted Output Power (dBm) 28.67 28.39 28.81
Manufacturer Declared Power (dBm) 29 29 29
A from manufacturer Power (dB) -0.3 -0.6 -0.2
Antenna Gain (dBi) 1.86 1.86 1.86
ERP (dBm) 28.38 28.10 28.52
Table 16 - ERP
s Keysight Spectrum Analyzer - Swept SA E‘@\é
F RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO 03:25:03 PMMay 21, 2024
[Center Freq 407.012500 MHz ] Trig Delay-3.774 ms Avg Type: RMS TRACE[1[234 5 6
NEE TYPE|A

Ref Offset 30 dB

10 dBidiv.  Ref 44.00 dBm
Log

PNO: Wide —»—  1rig: RF Burst

IFGain:Low Atten: 24 dB

Avg|Hold: 20/20

Mkr1 10.51 ms
Interval Power 28.668 dBm

DETIJANNNNN

340

240

T

i

-6.00

-16.0

-26.0

-46.0

el

Center 407.012500 MHz
Res BW 1.0 MHz

MSG

#/BW 1.0 MHz*

STATUS

Sweep 20.00 ms (5001 pts)

Span 0 Hz

COMMERCIAL-IN-CONFIDENCE

Figure 1 - 407.0125 MHz
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Keysight Spectrum Analyzer - Swept SA

=

RL RF [50Q DC

SENSE:EXT| SOURCE OFF | ALIGN AUTO

03:26:35 PMMay 21, 2024

Eenter Freq 418.050000 MHz

[ [
Trig Delay-3.774 ms.

Ref Offset 30 dB

Bidiv  Ref 44.00 dBm

10 d
Log

NFE

PNO: Wide —»—  1rig: RF Burst
IFGain:Low Atten: 24 dB

Avg Type: RMS
Avg[Hold: 20/20

TRACE|1 23456
TYPE|A WA

DETIJANNNNN

Mkr1 10.51 ms
Interval Power 28.386 dBm

340

W

4.00

-6.00

-16.0

-46.0

vt

Center 418.050000 MHz
Res BW 1.0 MHz

MSG

#/BW 1.0 MHz*

STATUS

Span 0 Hz
Sweep 20.00 ms (5001 pts)

Figure 2 - 418.05 MHz

Keysight Spectrum Analyzer - Swept SA

=

RL RF [s0a

pC |

[ | SENSE:EXT| SOURCE OFF | ALIGN AUTO

03:27:45 PMMay 21, 2024

7] \
Fﬁenter Freq 429.987500 MHz

Trig Delay-3.774 ms.

Ref Offset 30 dB

10 dBidiv  Ref 44.00 dBm

NFE

Trig: RF Burst
Atten: 24 dB

PNO: Wide -—#—
IFGain:Low

Avg Type: RMS
Avg|Hold: 20/20

TRACE|1/23456
TYPE|A WARRAAA

DETIJANNNNN

Mkr1 10.51 ms
Interval Power 28.814 dBm

df
Log

340

|“ |

!“'Hr| f |w

4.00

-6.00

-16.0

i

Center 429.987500 MHz
Res BW 1.0 MHz

MSG

#/BW 1.0 MHz*

STATUS

Span 0 Hz
Sweep 20.00 ms (5001 pts)

COMMERCIAL-IN-CONFIDENCE

Figure 3 - 429.9875 MHz
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TETRA - 450 - 470 MHz

Parameter 450.0125 MHz 460.025 MHz 469.9875 MHz
Conducted Output Power (dBm) 28.68 28.81 28.90
Manufacturer Declared Power (dBm) 29 29 29
A from manufacturer Power (dB) -0.3 -0.2 -0.1
Antenna Gain (dBi) 0.67 0.67 0.67
ERP (dBm) 27.20 27.33 27.42
Table 17 - ERP
e Keysight Spectrum Analyzer - Swept SA @@@_
F RL | RF [s0@ bc | | | SEMSE:EXT| SOURCE OFF | ALIGN AUTO | 03:28:47 PMMay 21, 2024
Eenter Freq 450.012500 MHz Trig Delay-3.774 ms Avg Type:RMS TRACE|1/23456
NFE PNO: Wide -+ Trig: RF Burst Avg|Hold: 20/20 TYFE(A
IFGain:Low Atten: 24 dB DET|ANNNNN
Mkr1 10.51 ms
10 diy Ref 44.00 dBm Interval Power 28.683 dBm
340 1
240 "| il [ ‘ 'w'l | '|1'\
140
4.00
.00
160 !
260
360
-46.0 1
Center 450.012500 MHz Span 0 Hz
Res BW 1.0 MHz #VBW 1.0 MHz* Sweep 20.00 ms (5001 pts)
IMSG STATUS
Figure 4 - 450.0125 MHz
COMMERCIAL-IN-CONFIDENCE Page 13 of 87
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s Keysight Spectrum Analyzer - Swept SA @@@-
RL RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 03:30:02 PMMay 21, 2024
r Trig Delay-3.774 ms. Avg Type: RMS TRACE[1 23456
NFE PNO: Wid Trig: RF Burst Avg|Hold: 2020 TYPE|A WARMAAAA
IFoantow  Atten: 248 DETIA NNNNN
Ref Offset 30 dB Mkr1 10.51 ms
10 deidiv Ref 44.00 dBm Interval Power 28.811 dBm
340 1
240 ,“‘ 'H[I| ] ‘|1.‘
140
400
.00
-16.0
-26.0
-36.0
-46.0
Center 460.025000 MHz Span 0 Hz
Res BW 1.0 MHz #/BW 1.0 MHz* Sweep 20.00 ms (5001 pts)
IMSG STATUS
Figure 5 - 460.025 MHz
—
e Keysight Spectrum Analyzer - Swept SA (==
RL RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 03:31:49 PMMay 21, 2024
r Trig Delay-3.774 ms. Avg Type: RMS TRACE|1/23456
NFE PNO: Wid Trig: RF Burst Avg|Hold: 20720 TYPE|A VAN
IFGainiLow 7 Aten: 2448 DET|A NNNNN
Ref Offset 30 dB Mkr1 10.51 ms
10 dBidiv Ref 44.00 dBm Interval Power 28.896 dBm
340 1
2o m’!‘\ "‘fl { |w \
140
400
.00 1
-16.0
-26.0
-36.0
-45.0 i
Center 469.987500 MHz Span 0 Hz
Res BW 1.0 MHz #/BW 1.0 MHz* Sweep 20.00 ms (5001 pts)
IMSG STATUS

COMMERCIAL-IN-CONFIDENCE

Figure 6 - 469.9875 MHz
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FCC 47 CFR Part 90, Limit Clause 90.205

Frequency (MHz) Limit

<25 1000 W

25t0 50 300 W

7210 76 300 W

150to 174 Refer to 90.205 (d) of the specification

217 to 220 Refer to 90.259 of the specification

220 to 222 Refer to 90.729 of the specification

421 to 430 Refer to 90.279 of the specification

450 to 470 Refer to 90.205 (h) of the specification

470 to 512 Refer to 90.307 and 90.309 of the specification

758 to 775 and 788 to 805

Refer to 90.541 and 90.542 of the specification

806 to 824, 851 to 869, 869 to 901 and 935 to 940

Refer to 90.635 of the specification

902 to 927.25

LMS systems operating pursuant to subpart M of the
specification : 30 W

927.25 t0 928

LMS equipment: 300 W

929 to 930

Refer to 90.494 of the specification

1427 to 1429.5 and 1429.5 to 1432

Refer to 90.259 of the specification

2450 to 2483.5

5w

4940 to 4990

Refer to 90.1215 of the specification

5850 to 5925

Refer to subpart M of the specification

All other frequency bands

On a case by case basis

Table 18 - FCC Limits for Maximum ERP

COMMERCIAL-IN-CONFIDENCE
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Industry Canada RSS-119, Limit Clause 5.4

The output power shall be within +1 dB of the manufacturer’s rated power listed in the equipment

specifications.
Frequency (MHz) Transmitter Output Power (W)
Base/Fixed Equipment Mobile Equipment
27.41 to 28 and 29.7 to 50 300 30
7210 76 No Limit 1
138to 174 111100 60
217 to 217 and 219 to 220 See SRSP-512 for ERP 30*
limit
220 to 222 110 50
406.1 to 430 and 450 to 470 See SRSP-511 for ERP 60
limit
768 to 776 and 798 to 806 110 30
3W ERP_for portable
equipment
806 to 821, 851 to 866, 821 to 824 and 866 to 869 110 30
896 to 901 and 935 to 940 110 60
929 to 930 and 931 to 932 110 30
928 t0 929, 952 to 953, 932 to 932.5 and 941 to 941.5 110 30
932.5 t0 935 ad 941.5 to 944 110 30
*Equipment is generally authorised for effective radiated power (ERP) of less than 5 W.

Table 19 - Industry Canada Limits for Transmitter Output Power

COMMERCIAL-IN-CONFIDENCE Page 16 of 87
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2.1.7

Test Location and Test Equipment Used

This test was carried out in RF Laboratory 2.

Calibration

18GHz

30

Instrument Manufacturer Type No TE No | Period Ejgﬁ:;ﬂon
(months)

Multimeter Iso-tech IDM101 2421 12 08-Nov-2024
Attenuator (30dB/50W) Aeroflex / Weinschel 47-30-34 3164 12 12-Mar-2025
Network Analyser Rohde & Schwarz ZVA 40 3548 12 20-Feb-2025
Calibration Unit Rohde & Schwarz ZV-Z54 4368 12 26-Feb-2025
PXA Signal Analyser Keysight Technologies N9030A 4654 12 23-Jan-2025
Quad Power Supply Rohde & Schwarz HMP4040 4955 - O/P Mon
Cable (40 GHz) Rosenberger LU1-001-1000 5022 12 04-Feb-2025
3.5 mm 2m Cable Junkosha N 5423 |12 18-Feb-2025
Thermo-Hygro-Barometer | PCE Instruments PCE-THB 40 5605 12 07-Nov-2024
St;f‘ R Frequency Orolia g;’;“resync 2402- 1339 |6 14-Sep-2024
Attenuator 5W 30dB DC- Aaren AT40A-4041-D18- 6563 12 18-Jun-2024

Table 20

O/P Mon — Output Monitored using calibrated equipment

COMMERCIAL-IN-CONFIDENCE
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2.2

2.21

2.2.2

223

224

225

Bandwidth Limitations
Specification Reference

FCC 47 CFR Part 2, Clause 2.1049
FCC 47 CFR Part 90, Clause 90.209
ISED RSS-119, Clause 5.5

ISED RSS-GEN, Clause 6.7

Equipment Under Test and Modification State
STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0
Date of Test

10-May-2024 to 23-May-2024

Test Method

The test was applied in accordance with the test method requirements of FCC 47 CFR Part 90,
Industry Canada RSS-119, and ISED RSS-GEN with reference to ANSI C63.26, Clause 5.4.

The EUT was configured to transmit on maximum power on the bottom, middle and top channels in
burst mode. The EUT was connected to a spectrum analyser via a cable and 30 dB of attenuation.
The path loss was measured using a network analyser and entered as a reference level offset in
the spectrum analyser including the manufacturers declared maximum antenna gain. The RBW of
the spectrum analyser was set to 300 Hz and the video bandwidth to 1 kHz with the trace set to
max hold using a peak detector and the result was recorded.

Environmental Conditions

Ambient Temperature  21.7 - 21.9 °C
Relative Humidity 48.7-52.2 %

COMMERCIAL-IN-CONFIDENCE Page 18 of 87
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2.2.6 Test Results

TETRA - 407 - 430 MHz

407.0125 MHz 418.05 MHz 429.9875 MHz

20.442245369 kHz 20.439621765 kHz 20.437390235 kHz

Table 21

Multiview =2 Receiver

Ref Level 3 dB Offset 3
s Att ms Mode Auto FFT  Count 1/1 Frequency 407.0125000 MHz|
Input Notch
1 Occupied Bandwidth ® 1Pk Ma
M1[1] 26.86 dBm
407.0147180 MHz

CF 407.0125 MHz 1001 pts 3.2 kHz/ Span 32.0 kHz
2 Marker Table
Type Ref Tre X-Value Function Function Result
M1 1 407.014718 MHz
TL 1 d
T2 1

~ Mmeasuring... [[TTTIII]] 2024-05-10

15:34:25

03:34:25 PM  05/10/2024

Figure 7 - 407.0125 MHz
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MultiView =2 Receiver

Ref Level Offset
® Att SWT
Input PS5
1 Occupied Bandwidth

CF 418.05 MHz
2 Marker Table

Type Ref Trc X-Yalue

M1 1 41
TL 1
T2 1

03:38:57 PM  05/10/2024

X  Spectrum

VBW 1k
Notch

1001 pts

Y-Value

8.034 MHz -33.48 dBm

» FFT  Count 1/1

3.2 kHz/

Function

ex1,
[T e

Frequency 418.0500000 MHz

@ 1Pk Max
-33.48 dBm
418.0340000 MHz

M1[1]

Span 32.0 kHz

Function Result
20.439621765 kHz
41

2024-05-10
15:38:56

MultiView =2 Receiver
Ref Level Offset

X  Spectrum

S Att SWT 14 m VBW

Input PS5
1 Occupied Bandwidth

CF 429.9875 MHz
2 Marker Table

M1

1
Tl 1
T2 1

03:42:39 PM  05/10/2024

Type Ref  Tr X-Yalue
429,98977 MHz

Notch

1001 pts

Y-Value
27.00 dBm
12.25 dBm

m

Count 1/1

3.2 kHz/

Function

weasuring... [[TITITT]] %8

Frequency 429.9875000 MHz

® 1Pk 4
27.00 dBm
429.9897700 MHz

M1[1]

Span 32.0 kHz

Function Result
20.437390235 kHz
4 5 o

2024-05-10
15:42:38

COMMERCIAL-IN-CONFIDENCE

Figure 9- 429.9875 MHz
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TETRA - 450 - 470 MHz

450.0125 MHz

460.025 MHz

469.9875 MHz

20.43795257 kHz

20.441220487 kHz

20.440004439 kHz

Table 22

MultiView
Ref Level
® Att
Input
1 Occupied Bandwidth

Receiver
Offset

CF 450.0125 MHz
2 Marker Table
Type Ref Trc
M1 1
T 1
T2 1

06:26:40 PM 05/10/2024

X-Value
0 6

Spectrum

FFT  Count 1/1

1001 pts 3.2 kHz/

¥-Value Function

1 MHz 26.85 dBm
1 al

- Weasuring... [[IIIIITT] 278

Frequency 450.0125000 MHz

© 1Pk Max
26.85 dBm
450.0146100 MHz

M1[1]

Span 32.0 kHz

Function Result

2024-05-10
18:26:40

MultiView =8 Receiver
Ref Level Offset
® Att
Input
1 Occupied Bandwidth

CF 460.025 MHz
2 Marker Table
Type Ref Trc
M1 1
Ti 1
T2 1

06:31:20 P 05/10/2024

X-Value
460.027142 MHz
014¢

X Spectrum

4 d RBW
VBW FFT  Count 1/1
Notch

1001 pts 3.2 kHz/

¥-Value Function

26.94 dBm
1 n

Frequency 460.0250000 MHz

© 1Pk Ma
26.94 dBm
460.0271420 MHz

M1[1]

Span 32.0 kHz

Function Result

20.441220487 kHz
4

2024-05-10
18:31:19

COMMERCIAL-IN-CONFIDENCE

Figure 11- 460.025 MHz
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s Mode Auto FFT  Count 1/1 Frequency 469.9875000 MHz
Input Notch

1 Occupied Bandwidth ® 1Pk Max
M1[1] 27.02 dBm
469.9897060 MHz

CF 469.9875 MHz 1001 pts 3.2 kHz/ Span 32.0 kHz
2 Marker Table
Type Ref Trc X-Yalue Function Function Result
M1 1 469.989706 MHz 20.440004439 kHz
TL 1 d iz
T2 1

- Measuring... [[[IITIT) i -~ 20240510

06:36:04 PM 05/10/2024

Figure 12- 469.9875 MHz

FCC 47 CFR Part 90, Limit Clause 90.209

22 kHz

Industry Canada RSS-119, Limit Clause 5.5

The maximum permissible occupied bandwidth shall not exceed the authorized bandwidth
specified in table 3 of the test specification for the equipment’s frequency band as specified below.

22 kHz

COMMERCIAL-IN-CONFIDENCE Page 22 of 87
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2.2.7

Test Location and Test Equipment Used

This test was carried out in RF Laboratory 2.

standard

053

Calibration Calibration

Instrument Manufacturer Type No TE No | Period .
Expires

(months)
Multimeter Iso-tech IDM101 2421 12 08-Nov-2024
Attenuator (30dB/50W) Aeroflex / Weinschel 47-30-34 3164 12 12-Mar-2025
Quad Power Supply Rohde & Schwarz HMP4040 4955 - O/P Mon
Cable (40 GHz) Rosenberger LU1-001-1000 5022 12 04-Feb-2025
Thermo-Hygro-Barometer | PCE Instruments PCE-THB 40 5605 12 07-Nov-2024
EMC Test Receiver Rohde & Schwarz ESwW44 5808 12 10-Apr-2025
GPSDR Frequency Orolia SecureSync 2402- 6339 6 14-Sep-2024

Table 23

O/P Mon - Output Monitored using calibrated equipment

COMMERCIAL-IN-CONFIDENCE
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2.3

2.31

2.3.2

233

234

235

Spurious Emissions at Antenna Terminals
Specification Reference

FCC 47 CFR Part 2, Clause 2.1051
FCC 47 CFR Part 90, Clause 90.210
ISED RSS-119, Clause 5.8

ISED RSS-GEN, Clause 6.13

Equipment Under Test and Modification State
STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0
Date of Test

22-May-2024

Test Method

TETRA - 407 - 430 MHz
This test was performed in accordance with RSS-119, clause 4.2.2.

TETRA - 450 - 470 MHz
This test was performed in accordance with RSS-119, clause 4.2.2.

FCC emission mask - emissions where the frequency is removed less than 250 % of the authorised
bandwidth measurements were performed conducted as follows:

The EUT was connected to a spectrum analyser via a cable and attenuator. The path loss between
the EUT and analyser was calibrated using a network analyser and entered into the spectrum
analyser as a reference level offset. The reference level for the mask was the measured average
power over the burst. The RBW was set to at least 1 % of the emission bandwidth. The mask as
per FCC 47 CFR Part 90.210 (b) was applied.

Environmental Conditions

Ambient Temperature 24.2 °C
Relative Humidity 45.9 %

COMMERCIAL-IN-CONFIDENCE Page 24 of 87
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2.3.6 Test Results

TETRA - 407 - 430 MHz

EEEr

| Keysight Spectrum Analyzer - Swept SA
RL | RF [s0@ bc |

| | SEMSE:EXT| SOURCE OFF |

ALIGN AUTO |

03:00:55 PM May 22, 2024

PNO: Close ~+—  1rig: FreeRun

TRACE|1 23456
TYPE|M
DET|P NNNNN

Avg Type: Log-Pwr
Avg|Hold: 100100

MSG

PASS N IFGain-Auto #Atten: 18 dB
Ref Offset 30 dB
1ng dB/div  Ref 29.00 dBm
Trace 1 Pass

19.0

9.00 %

-1.00 i

1.0 /Fr H \

210 ’ \

310

410 Wb ,me

510 Mﬂh & ..’ll A“W

NP (G T
Center 407.01250 MHz Span 122.0 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep (FFT) ~18.67 ms (1001 pts)

STATUS

Figure 13 - 407.0125 MHz, ISED Transmitter Mask Y

=)

E Keysight Spectrum Analyzer - Swept SA

RL | RF [s09@ bc | | | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 03:02:14 PMMay 22, 2024
‘ Avg Type: Log-Pwr TRACE|123456
n Trig: Free Ri Avg|Hold: 100/100 TYPE(M
PASS S ittt A
Ref Offset 30 dB
1LO dB/div  Ref 29.00 dBm
o
Trace 1Pass
19.0
9.00 H‘(h
-1.00 r [AH
1.0 /F \
210 ’ \I
310
-41.0 MI MM
510 m IMWAMM
o mwwwﬂTm st it WT‘WW
Center 418.05000 MHz Span 122.0 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep (FFT) ~18.67 ms (1001 pts)
IMSG STATUS

Figure 14 - 418.05 MHz, ISED Transmitter Mask Y

COMMERCIAL-IN-CONFIDENCE
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s Keysight Spectrum Analyzer - Swept SA E‘@\é
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 03:05:01 PMMay 22, 2024
‘ Avg Type: Log-Pwr TRACE[1 23456
" Trig: FreeR Avg|Hold: 100/100 TYPEIM
PASS NFE NG Close - atten: 18dB valkio oer|P NNNN N
Ref Offset 30 dB
1L%;iBIdiv Ref 29.00 dBm
" | Trace 1 Pgss
19.0
m
3.00
T »,N
-1.00 ( |H
1.0 /F \
21.0 f \|
-31.0
-#1.0 "ﬂ"( o
510 M}{J”{L WM‘.‘% b4
510 .JHTWMWW
Center 429.98750 MHz Span 122.0 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep (FFT) ~18.67 ms (1001 pts)
IMSG STATUS

Figure 15 - 429.9875 MHz, ISED Transmitter Mask Y

Keysight Spectrum Analyzer - Swept SA

=

[soa bc |

| SENSE:EXT| SOURCE OFF |

ALIGN AUTO [ 02:18:30 PMMay 22, 2024

) RL [ RF
Earker 1407.00533700

0 MHz |

Trig: Free Run

TRACE|1/23456
TYPE[M

Avg Type: Log-Pwr
Avg|Hold: 2000/2000

e Igggi;l::fs\tw e Atten: 20 dB peET|P NNNMN
Mkr1 407.0 MHz
Ref Offset 30 dB
1L%;iBJ'div Ref 40.00 dBm 31.779 dBm
d w
300
200
100
0.00
-10.0
-200
DL1 -26.00 dbim|
-30.0
mnw I SN R PR P it I B & R A R P PR
-50.0
Start 9 kHz Stop 1.0000 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms (1001 pts)
IMSG STATUS

Figure 16 - 407.0125 MHz, 9 kHz to 1 GHz

COMMERCIAL-IN-CONFIDENCE
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—
s Keysight Spectrum Analyzer - Swept SA =8 [N =<
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:20:04 PMMay 22, 2024
Marker 1 418.005238000 MHz Avg Type: Log-Pwr TRAGE[112345 6
NFE PNO: Fast —+— 1rig: FreeRun Avg|Hold: 2000/2000 TYPE gl it
DET|

IFGain:Low Atten: 20 dB

Mkr1 418.0 MHz
Ref Offset 30 dB 31.625 dBm

10 dBidiv.  Ref 40.00 dBm
Log
01
300
200
100
0.00
-10.0
20.0
DL1 -26 00 ciBm|
-30.0
400
PR PRI PIEST SRR FRSVE SIS PRI S ERT SRR
-50.0
Start 9 kHz Stop 1.0000 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms (1001 pts)
IMSG STATUS
Figure 17 - 418.05 MHz, 9 kHz to 1 GHz
—
e Keysight Spectrum Analyzer - Swept SA (==
RL [ RF [soa bc | | SENSE:EXT| SOURCE OFF | ALIGN AUTO 02:21:07 PMMay 22, 2024
Marker 1430.005130000 MHz | ) Avg Type: Log-Pwr TRACEI1 2345 6
NEE PNO: Fast —»— Trig: FreeRun Avg|Hold: 2000/2000 TYPE| M WAMAAAAA-
IFGain:Low Atten: 20 dB peT|P NNNNN

Mkr1 430.0 MHz

Ref Offset 30 dB
1L%;iBJ'div Ref 40.00 dBm 31.628 dBm
g ’1

0.00

-10.0

-20.0
DL -26.00 dfim|

TN TR RN W P PRI AT e AT u

-50.0

Stop 1.0000 GHz

Start 9 kHz
Sweep 3.267 ms (1001 pts)

#Res BW 100 kHz #VBW 300 kHz

MSG

STATUS

Figure 18 - 429.9875 MHz - 9 kHz to 1 GHz
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s Keysight Spectrum Analyzer - Swept SA E‘@\é
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:39:51 PMMay 22, 2024
Marker 1 3.988000000000 GHz Avg Type: Log-Pwr TRAGE[112345 6
NFE PNO: Fast —+—  1rig: FreeRun Avg|Hold: 100/100 TYPE| M VAR
IFGain:Low #Atten: 8 dB peT|P NNNNN
Ref Offset 30.8 dB Mkr1 3.988 GHz
1L%;iBIdiv Ref 20.00 dBm -36.736 dBm
100
0.00
-10.0
20.0
DL1 -26.00 dbim|
-30.0 1
- " .I.M,.Jl‘hmmtm o BT LY |
- Bl T LT wumwmwmwm ! bk i R
-50.0
-60.0
-70.0
Start 1.000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 6.667 ms (1001 pts)
IMSG STATUS

Figure 19 - 407.0125 MHz,1 GHz to 5 GHz

s Keysight Spectrum Analyzer - Swept SA E][iﬂ@-
RL RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:40:58 PMMay 22, 2024
Marker 14.020000000000 GHz ) Avg Type: Log-Pwr TRACEI1 2345 6
NEE PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100 TYPE| M WAMAAAAA-
IFGain:Low #Atten: 8 dB peT|P NNNNN
Mkr1 4.020 GHz
Ref Offset 30.8 dB
{ggBidiv__Ref 20.00 dBm -36.729 dBm
100
0.00
-10.0
200
DL1 -26.00 dBm|
-30.0 1
400 WMW%MMMNXN% g A
WWWW
-50.0
-60.0
-70.0
Start 1.000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 6.667 ms (1001 pts)
IMSG STATUS

Figure 20 - 418.05 MHz, 1 GHz to 5 GHz
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s Keysight Spectrum Analyzer - Swept SA E‘@\é
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:42:41 PMMay 22, 2024
Wlarker 1 3.808000000000 GHz ‘ X Avg Type: Log-Pwr TRACE[123456
NEE PNO: Fast —+—  1rig: FreeRun Avg|Hold: 100/100 TYPE| M WA
IFGain:Low #Atten: 8 dB DET|P NNNNN
Mkr1 3.808 GHz
Ref Offset 30.8 dB
{ggeidv__Ref 20.00 dBm -36.765 dBm
100
0.00
-10.0
20.0
DL1 -26.00 dbim|
-30.0 1
400 I ullmtm R W T T B, L.
i 'nﬂ » WWW
-50.0
-60.0
-70.0
Start 1.000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 6.667 ms (1001 pts)
IMSG STATUS

Figure 21 - 429.9875 MHz - 1 GHz to 5 GHz
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TETRA - 450 - 470 MHz

—
E Keysight Spectrum Analyzer - Swept SA (===
RL [ RF [soQ bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:59:47 PMMay 22, 2024
‘ Avg Type: RMS TRACE|1 234556
Avg|Hold: 30/30 TvPE(A

Ref Offset 30 dB
1L% dB/div  Ref 29.00 dBm

IFGain:Low

n Trig: Free Run
PASS NFE PNO: Close ~—*—

#Atten: 18 dB

DET|A NNNNN

Trace 1 Pass

19.0

i

L1,
V

-11.0

-210

-3a0

R

ity

M —

Center 450.01250 MHz
#Res BW 300 Hz

MSG

#VBW 910 Hz*

Span 110.0 kHz
Sweep 479.7 ms (1001 pts)

STATUS

Figure 22 - 450.0125 MHz, FCC Transmitter Mask B

—
BN

e Keysight Spectrum Analyzer - Swept SA
RL | RF [s00 bc | [

| SENSE:EXT| SOURCE OFF |

ALIGN AUTO | 02:47:02 PMMay 22, 2024

Ref Offset 30 dB
1L% dBidiv  Ref 29.00 dBm

IFGain:Low

#Atten: 18 dB

n Trig: Free Run
PASS NFE PNO: Close —»—

Avg Type: RMS

Avg|Hold: 30/30 TYPE[A

DET|A NNNNN

TRACE|1/23456

Trace 1 Pass

19.0

IYati

tlugigh

‘\

-11.0

-210

=30

o

ais L

S

PRE L

UM\WM

Center 460.02500 MHz
#Res BW 300 Hz

MSG

#VBW 910 Hz*

Span 110.0 kHz
Sweep 479.7 ms (1001 pts)

STATUS

Figure 23 - 460.025 MHz, FCC Transmitter Mask B
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s Keysight Spectrum Analyzer - Swept SA E‘@\é
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:58:21 PMMay 22, 2024
‘ Avg Type: RMS TRACE[1 23456
" Trig: Free Run Avg|Hold: 30/30 TYPE|A WA
PASS e oiine ™ #itten: 1848 o DeTlA NNNNN
Ref Offset 30 dB
1L%;iBIdiv Ref 29.00 dBm
" | Trace 1 Pgss
19.0
9.00 vﬂu VMN\'\
-1.00
1.0 f \
21.0 } \
-31.0 / \A
-#1.0 Mf\[\"ﬁ U\»\\IV\N
! N
510 ~ ,JW""""‘/W J\W\""M/\ M
[T hj R
Center 469.98750 MHz Span 110.0 kHz
#Res BW 300 Hz #/BW 910 Hz* Sweep 479.7 ms (1001 pts)
IMSG STATUS

Figure 24 - 469.9875 MHz, FCC Transmitter Mask B

s Keysight Spectrum Analyzer - Swept SA E][iﬂ@-
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:53:14 PMMay 22, 2024
‘ Avg Type: Log-Pwr TRACE|1 23456
= NFE PNO: CI Trig: Free Run Avg|Hold: 100/100 TYPE(M
PASS Foaniee ™" satten: 18 4B oer|P NNNMN
Ref Offset 30 dB
1L%;iBJ'div Ref 29.00 dBm
" | Trace 1 Pgss
19.0
9.00 M\A
-1.00
1.0 /F \
210 ’ \|
310
-41.0
510 it J'M}N/ww %hm
1.0 ] b potlen . 1
WWW i MWWKW“W
Center 450.01250 MHz Span 122.0 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep (FFT) ~18.67 ms (1001 pts)
IMSG STATUS

COMMERCIAL-IN-CONFIDENCE

Figure 25 - 450.0125 MHz, ISED Transmitter Mask Y
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—
e Keysight Spectrum Analyzer - Swept SA =0 ==
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:54:19 PMMay 22, 2024
‘ Avg Type: Log-Pwr TReCE[ 23456
= NFE PNO: Close —#—  1rig: Free Run Avg|Hold: 1001100 TYPEIM
PASS IFGain:Auto #Atten: 18 dB DET|P NNNMN

Ref Offset 30 dB
1ng dB/div.  Ref 29.00 dBm

¢ Trace 1Pgss

| 'H
| \
ﬂ

: A -

L P el KL
Center 460.02500 MHz Span 122.0 kHz
#Res BW 100 Hz #VBW 300 Hz Sweep (FFT) ~18.67 ms (1001 pts)
IMSG STATUS

Figure 26 - 460.025 MHz, ISED Transmitter Mask Y

—
s Keysight Spectrum Analyzer - Swept SA =[P 23]

RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:55:30 PMMay 22, 2024

| Avg Type: Log-Pwr TRACE[1 23456

n Trig: Free Run Avg|Hold: 100/100 TYPE(M
N NFE PNO: Close ~—+—
PASS IFGain-Auto #Atten: 18 dB DET|P NNNMN
Ref Offset 30 dB

1L%;iB.I'div Ref 29.00 dBm
" | Trace 1 Pgss

-1 /F \
-21.0
-3a0

&0 X Mﬂm it

i A e N

510
Center 469.98750 MHz Span 122.0 kHz
#Res BW 100 Hz #/BW 300 Hz Sweep (FFT) ~18.67 ms (1001 pts)
IMSG STATUS

Figure 27 - 469.9875 MHz, ISED Transmitter Mask Y
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s Keysight Spectrum Analyzer - Swept SA E‘@\é
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:22:13 PMMay 22, 2024
Wlarker 1 450.004950000 MHz X Avg Type: Log-Pwr TRACE[123456
NEE PNO: Fast —+—  1rig: FreeRun Avg|Hold: 2000/2000 TYPEIM
IFGain:Low Atten: 20 dB peT|P NNNNN
Mkr1 450.0 MHz
Ref Offset 30 dB
{ggeidv__Ref 40.00 dBm 31.692 dBm
g 01
300
200
100
0.00
-10.0
20.0
DL1 -26 00 ciBm|
-30.0
-40.0
Ml . --MWW i e sty gl T ALl oS
-50.0
Start 9 kHz Stop 1.0000 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms (1001 pts)
IMSG STATUS
Figure 28 - 450.0125 MHz, 9 kHz to 1 GHz
—
e Keysight Spectrum Analyzer - Swept SA (==
RL [ RF [soa bc | | SENSE:EXT| SOURCE OFF | ALIGN AUTO 02:30:16 PMMay 22, 2024
Marker 1 460.004860000 MHz | ) Avg Type: Log-Pwr TRACEI1 2345 6
NEE PNO: Fast —»— Trig: FreeRun Avg|Hold: 2000/2000 TYPE| M WAMAAAAA-
IFGain:Low Atten: 20 dB peT|P NNNNN
Mkr1 460.0 MHz
Ref Offset 30 dB
{ggBidiv__Ref 40.00 dBm 31.861 dBm
g ’1
300
200
100
0.00
-10.0
20.0
DL1 -26.00 dbim|
-30.0
400 Tk sl T T A
Al AN g1 AN AN gt A s ST T B N e i Hettrl
-50.0
Start 9 kHz Stop 1.0000 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms (1001 pts)
IMSG STATUS

Figure 29 - 460.025 MHz, 9 kHz to 1 GHz
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s Keysight Spectrum Analyzer - Swept SA E‘@\é
RL RF [soa bc | | SENSE:EXT| SOURCE OFF | ALIGN AUTO 02:31:14 PMMay 22, 2024
Wlarker 1470.004770000 MHz ‘ Avg Type: Log-Pwr TRACE[1 23456
NFE PNO Fust —w  Trig: Free Run Avg[Hold: 2000/2000 e
IFGain:Low Atten: 20 dB peT|P NNNNN
Ref Offset 30 dB Mkr1 470.0 MHz
1L%;iBIdiv Ref 40.00 dBm 31.893 dBm
g ’1
300
200
100
0.00
-10.0
20.0
DL1 -26 00 ciBm|
-30.0
-40.0
] " . P PSRRI F BEYTIR VN [TRTeT ICEN A e
-50.0
Start 9 kHz Stop 1.0000 GHz
#Res BW 100 kHz #/BW 300 kHz Sweep 3.267 ms (1001 pts)
IMSG STATUS
Figure 30 - 469.9875 MHz - 9 kHz to 1 GHz
—
e Keysight Spectrum Analyzer - Swept SA (==
RL [ RF [soa bc | | SENSE:EXT| SOURCE OFF | ALIGN AUTO 02:43:33 PMMay 22, 2024
[Marker 14.764000000000 GHz | ) Avg Type: Log-Pwr TRACE[12345 6
NEE PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100 TYPE| M WAMAAAAA-
IFGain:Low #Atten: 8 dB peT|P NNNNN

Mkr1 4.764 GHz

Ref Offset 30.8 dB
1L%;iBJ'div Ref 20.00 dBm -36.433 dBm

-20.0
DL -26.00 oBm|

00 ’1 —
PO Tt R AP . LN

-70.0

Start 1.000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 6.667 ms (1001 pts)

STATUS

MSG

Figure 31 - 450.0125 MHz,1 GHz to 5 GHz
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s Keysight Spectrum Analyzer - Swept SA E‘@\é
RL [ RF [soa bc | | SENSE:EXT| SOURCE OFF | ALIGN AUTO 02:44:41 PMMay 22, 2024
Wlarker 1 4.836000000000 GHz ‘ X Avg Type: Log-Pwr TRJ\:\’DE 123456
NEE PNO: Fast —+—  1rig: FreeRun Avg|Hold: 1001100 TYPE gl it
IFGain:Low #Atten: 8 dB DET!
Ref Offset 30.8 dB Mkr1 4.836 GHz
{ggeidv__Ref 20.00 dBm -36.367 dBm
100
0.00
-10.0
20.0
DL1 -26.00 dbim|
-30.0 1]
400 . o A, .w"ﬂmv.u_ el ‘MW‘L"\‘
WWW“‘*"‘“" '
-50.0
-60.0
-70.0
Start 1.000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 6.667 ms (1001 pts)
IMSG STATUS

Figure 32 - 460.025 MHz, 1 GHz to 5 GHz

s Keysight Spectrum Analyzer - Swept SA E][iﬂ@-
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 02:38:47 PMMay 22, 2024
Marker 14.852000000000 GHz ) Avg Type: Log-Pwr TRACEI1 2345 6
NEE PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100 TYPE(M
IFGain:Low #Atten: 8 dB peT|P NNNNN
Ref Offset30.8 dB Mkr1 4.852 GHz
{ggBidiv__Ref 20.00 dBm -36.359 dBm
100
0.00
-10.0
200
DL1 -26.00 dBm|
-30.0 1]
400 P DAL A SNPELLT | TS e
Py Lo P AT T
-50.0
-60.0
-70.0
Start 1.000 GHz Stop 5.000 GHz
#Res BW 1.0 MHz #/BW 3.0 MHz Sweep 6.667 ms (1001 pts)
IMSG STATUS

Figure 33 - 469.9875 MHz - 1 GHz to 5 GHz

FCC 47 CFR Part 90, Limit Clause 90.210

The EUT shall comply with emission mask B as per FCC 47 CFR Part 90, clause 90.210.

Industry Canada RSS-119, Limit Clause 5.8

The EUT shall comply with emission mask Y as per Industry Canada RSS-119, clause 5.8.
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2.3.7 Test Location and Test Equipment Used

This test was carried out in RF Laboratory 2.

18GHz

30

Calibration Calibration

Instrument Manufacturer Type No TE No | Period .
Expires

(months)
Network Analyser Rohde & Schwarz ZVA 40 3548 12 20-Feb-2025
Calibration Unit Rohde & Schwarz ZV-754 4368 12 26-Feb-2025
PXA Signal Analyser Keysight Technologies N9030A 4654 12 23-Jan-2025

MWX221-

3.5 mm 2m Cable Junkosha 02000DMS 5423 12 18-Feb-2025
Thermo-Hygro-Barometer | PCE Instruments PCE-THB 40 5605 12 07-Nov-2024
GPSDR Frequency . SecureSync 2402- ) B
standard Orolia 053 6339 6 14-Sep-2024
Attenuator 5W 30dB DC- Aaren AT40A-4041-D18- 6563 12 18-Jun-2024
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2.4

2.41

2.4.2

243

244

Radiated Spurious Emissions
Specification Reference

FCC 47 CFR Part 2, Clause 2.1053
FCC 47 CFR Part 90, Clause 90.210
ISED RSS-119, Clause 5.8

ISED RSS-GEN, Clause 6.13

Equipment Under Test and Modification State

STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0

Date of Test

15-May-2024 to 16-May-2024

Test Method

A preliminary profile of the Radiated Spurious Emissions was obtained up to the 10th harmonic by
operating the EUT on a remotely controlled turntable within a semi-anechoic chamber.
Measurements of emissions from the EUT were obtained with the Measurement Antenna in both
Horizontal and Vertical Polarisations. The profiling produced a list of the worst-case emissions

together with the EUT azimuth and antenna polarisation.

The test was applied in accordance with the test method requirements of FCC 47 CFR Part 90,
ISED RSS-119, and ISED RSS-GEN with reference to ANSI C63.26, 5.5 and clause 5.2.3.3

The spectrum analyser was configured with a peak detector and max-hold trace. Below 1 GHz the
RBW was set to 100 kHz and VBW to 300 kHz. Above 1 GHz the RBW was set to 1 MHz and VBW
to 3 MHz.

Prescans and final measurements were performed using the direct field strength method.

Field strength measurements were performed and then converted to Equivalent Power
Measurements in accordance with ANSI C63.26, Clause 5.2.7 equation c)

Example calculation:

E (dBuV/m) + 20log(d) - 104.8 = EIRP (dBm) where (d) is the measurement distance.
82.2 (dBuV/m) + 20log(3) — 104.8 = EIRP (dBm)

-13.0 = EIRP (dBm)

The EUT was tested against emission Mask Y from RSS 119, Clause - 5.8.10 as this is the most
stringent limit applicable to the test.

The EUT was powered by its 7.6V Li-Polymer battery.
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Semi-anechoic Chamber

MEst

e

EUT

)

Antenna,

3

Absorbant Material
ey peemelee | (Measurements > 1 GHz)

| CoRE 1-4m

1.5my

e

Tumntable

m
@
=
@

!| Remote Access
Device

Measuring
Computer

:F're-amp '— Spectrum Analyser

4 Antenna is boresighted for measurements < 1 GHz.
2 Height from the EUT to ground is 0.8 m for measurements < 1 GHz.

7--1 Tumtable Control

Figure 34 - Radiated Emissions Test Setup Diagram

245 Environmental Conditions

Ambient Temperature 19.8 °C
Relative Humidity 60.1 %
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2.4.6 Test Results

TETRA - 407 - 430 MHz

Frequency | Level Limit Margin Detector Angle Height Polarisation | Orientation
(MHz) (dBuv/m) | (dBuv/m) | (dB) ©) (cm)

*

Table 25 - 407.0125 MHz

*No emissions were detected within 10 dB of the limit.

20.0
— Peak Trace

—  Limit

Amplitde (dBm)
o [

-40.0

Start 30 MHz Center 2515 MHz Stop 5000 MHz
I L I L

15m

Figure 35 - 407.0125 MHz, 30 MHz to 5 GHz, EUT Orientation X, Horizontal
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Marker 12480.5 MHz -56.9 dBm Pk — PeakTrace

= Limit

Amplitude (dBm)
[ [

&

IV A AAni

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 36 - 407.0125 MHz, 30 MHz to 5 GHz. EUT Orientation X, Vertical

— PeakTrace

= Limit

Amplitude (dBm)

-40.0

W e

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 37 - 407.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Horizontal
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— PeakTrace

= Limit

Amplitude (dBm)
[ [

-40.0
-50.0 J
700 -
Start 30 MHz Center 2515 MHz Stop 5000 MHz
-80.0 5m
Figure 38 - 407.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Vertical
200
— PeakTrace
= Limit
100
0.0
-10.0
-20.0
g' 0.0
:
400+
-50.0
-60.0 i‘&ﬂ h“
-70.0
Start 30 MHz Center 2515 MHz Stop 5000 MHz
-80.0 15m

Figure 39 - 407.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Horizontal
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— PeakTrace

= Limit

-40.0

Start 30 MHz Center 2515 MHz Stop 5000 MHz
L L L L

-80.0

Figure 40 - 407.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Vertical
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Frequency | Level Limit Margin Detector Angle Height Polarisation | Orientation
(MHz) (dBuv/m) (dBuv/m) (dB) °) (cm)

*

Table 26 - 418.05 MHz

*No emissions were detected within 10 dB of the limit.

20.0
— PeakTrace

= Limit

Amplitude (dBm)

400

W

Start 30 MHz Center 2515 MHz Stop 5000 MHz
L L L

-80. .
15m

Figure 41 - 418.05 MHz, 30 MHz to 5 GHz, EUT Orientation X, Horizontal
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— PeakTrace

= Limit

Amplitude (dBm)
[ [

&

-50.0

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 42 - 418.05 MHz, 30 MHz to 5 GHz, EUT Orientation X, Vertical

— PeakTrace

= Limit

Amplitude (dBm)
[ [

-40.0

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 43 - 418.05 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Horizontal
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— PeakTrace

= Limit

Amplitude (dBm)
[ [

A0.0

-50.0 —
MWWNHMMHM ' gwMMNJWWWW
Start 30 MHz Center 2515 MHz Stop 5000 MHz

Figure 44 - 418.05 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Vertical

— PeakTrace

= Limit

Amplitude (dBm)
[ [

400

W i

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 45 - 418.05 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Horizontal
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20.0
— PeakTrace
= Limit

100

0.0
-10.0
-20.0
2

400} 1

500 4

0.0 1

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 | L | L

Figure 46 - 418.05 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Vertical
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Frequency | Level Limit Margin Detector Angle Height Polarisation | Orientation
(MHz) (dBuv/m) (dBuv/m) (dB) °) (cm)

*

Table 27 - 429.9875 MHz

*No emissions were detected within 10 dB of the limit.

20.0
— PeakTrace

= Limit

Amplitude (dBm)

400

Start 30 MHz Center 2515 MHz Stop 5000 MHz
L L L

-80. .
15m

Figure 47 - 429.9875 MHz, 30 MHz to 5 GHz, EUT Orientation X, Horizontal
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— PeakTrace

= Limit

Amplitude (dBm)
[ [

&

-50.0

Start 30 MHz

W‘MNWWWMWWW

Center 2515 MHz

Stop 5000 MHz

-80.0

15m

Figure 48 - 429.9875 MHz, 30 MHz to 5 GHz, EUT Orientation X, Vertical

— PeakTrace

= Limit

Amplitude (dBm)

400
500 4
400 WW\ NF A ﬂ ‘ tj i ~ H i i " I i
700 -

Start30 Mkz Center 2515 MHz Stop 5000 MHz
500 15m

Figure 49 - 429.9875 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Horizontal
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— PeakTrace

= Limit

Amplitude (dBm)
[ [

&

-50.0

W

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 50 - 429.9875 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Vertical

— PeakTrace

= Limit

Amplitude (dBm)

-40.0

-50.0 1
MM\W‘ f
Start 30 MHz Center 2515 MHz Stop 5000 MHz

Figure 51 - 429.9875 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Horizontal
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20.0
— PeakTrace
= Limit

100

0.0
-10.0
-20.0
Z

400 1

-50.0 4

0.0 1

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 | L | L

Figure 52 - 429.9875 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Vertical
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TETRA - 450 - 470 MHz

Frequency | Level Limit
(MHz) (dBpv/m) (dBpv/m)

Margin
(dB)

Detector

Angle
)

Height
(cm)

Polarisation

*

Table 28 - 450.0125 MHz

*No emissions were detected within 10 dB of the limit.

— PeakTrace

= Limit

Amplitude (dBm}

400

Start 30 MHz

Center 2515 MHz

Stop 5000 MHz

15m

Figure 53 - 450.0125 MHz, 30 MHz to 5 GHz, EUT Orientation X, Horizontal
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— PeakTrace

= Limit

Amplitude (dBm)

&

P i

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 54 - 450.0125 MHz, 30 MHz to 5 GHz, EUT Orientation X, Vertical
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= Limit
10.0
0.0
-10.0
£-200
¥
Z 300

Start30 Mz Center 2515 MHz Stop 5000 MHz
700 ' 1
15m

Yot

Figure 55 - 450.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Horizontal
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20.0
— PeakTrace
= Limit
100
0.0
10.0

Amplitude (dBm)
[ [

&

P ORI Npe—

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 56 - 450.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Vertical
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800 L L L L
15m

Figure 57 - 450.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Horizontal
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— PeakTrace

= Limit

-40.0

1 SN

Start 30 MHz Center 2515 MHz Stop 5000 MHz
L L L L

-80.0

Figure 58 - 450.0125 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Vertical
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Frequency | Level Limit Margin Detector Angle Height Polarisation | Orientation
(MHz) (dBuv/m) (dBuv/m) (dB) °) (cm)

*

Table 29 - 460.025 MHz

*No emissions were detected within 10 dB of the limit.

20.0
— PeakTrace

= Limit

Amplitude (dBm)

400

Start 30 MHz Center 2515 MHz Stop 5000 MHz
L L L

-80. .
15m

Figure 59 - 460.025 MHz, 30 MHz to 5 GHz, EUT Orientation X, Horizontal

COMMERCIAL-IN-CONFIDENCE Page 55 of 87



Document 75960173-01 Issue 02
COMMERCIAL-IN-CONFIDENCE

— PeakTrace
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Figure 60 - 460.025 MHz, 30 MHz to 5 GHz, EUT Orientation X, Vertical
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Figure 61 - 460.025 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Horizontal
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Figure 62 - 460.025 MHz, 30 MHz to 5 GHz, EUT Orientation Y, Vertical
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Figure 63 - 460.025 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Horizontal
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20.0
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Figure 64 - 460.025 MHz, 30 MHz to 5 GHz, EUT Orientation Z, Vertical
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Frequency | Level Limit Margin Detector Angle Height Polarisation | Orientation
(MHz) (dBuv/m) (dBuv/m) (dB) °) (cm)

*

Table 30 - 469.9875 MHz

*No emissions were detected within 10 dB of the limit.

20.0
— PeakTrace

= Limit

Amplitude (dBm)

400

WA et i

Start 30 MHz Center 2515 MHz Stop 5000 MHz
L L L

-80. .
15m

Figure 65 - 469.9875MHz, 30 MHz to 5 GHz, EUT Orientation X, Horizontal
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Figure 66 - 469.9875MHz, 30 MHz to 5 GHz, EUT Orientation X, Vertical
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Figure 67 - 469.9875MHz, 30 MHz to 5 GHz, EUT Orientation Y, Horizontal
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Figure 68 - 469.9875MHz, 30 MHz to 5 GHz, EUT Orientation Y, Vertical

— PeakTrace

= Limit

Amplitude (dBm)
[ [

400t 4
-50.0 ]
600 MMM“ | I ”WI 'H ]

Start 30 MHz Center 2515 MHz Stop 5000 MHz
800 L L L L
15m

Figure 69 - 469.9875MHz, 30 MHz to 5 GHz, EUT Orientation Z, Horizontal
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Figure 70 - 469.9875MHz, 30 MHz to 5 GHz, EUT Orientation Z, Vertical

FCC 47 CFR Part 90, Limit Clause 90.210

The EUT shall comply with emission mask B as per FCC 47 CFR Part 90, clause 90.210.

Industry Canada RSS-119, Limit Clause 5.8

The EUT shall comply with emission mask Y as per ISED RSS-119. clause 5.8.10
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2.4.7

Test Location and Test Equipment Used

This test was carried out in EMC Chamber 5.

18GHz

10

Calibration Calibration
Instrument Manufacturer Type No TE No | Period .
Expires
(months)
Antenna (Bilog with
attenuator, 30 MHz to 3 Schaffner CBL6143 287 24 02-Dec-2024
GHz)
3m Semi-Anechoic Rainford RF Chamber 5 1545 |36 23-Apr-2027
Chamber
3.5mm - 3.5mm RF Cable Rhophase 3PS-1803-1000- 3696 12 05-Jun-2024
(am) 3PS
Hygropalm Temperature : Al
and Humidity Meter Rotronic HP21 4410 12 08-Aug-2024
Mast Controller Maturo Gmbh NCD 4810 - TU
Tilt Antenna Mast Maturo Gmbh TAM 4.0-P 4811 - TU
Antenna (DRG 1-
10.5GHz) Schwarzbeck BBHA9120B 4848 12 09-Jul-2024
Emissions Software TUV SUD EmXV3.2.0 5125 - Software
1 GHz High Pass Filter Mini-Circuits NHP 1000+ 5260 12 24-Aug-2024
Pre-amplifier (30 dB,
1GHz to 18GHz) Schwarzbeck BBV 9718 C 5261 12 09-Apr-2025
Test Receiver Rohde & Schwarz ESwW44 5379 12 12-Dec-2024
MWX221-
Cable (SMA to SMA, 2 m) | Junkosha 02000AMSAMS/A 5517 12 21-May-2024
. . R WHKX12-2580-
3 GHz High pass Filter Wainwright 3000-18000-80SS 5548 12 16-Aug-2024
MWX221-
Cable (N to N 8m) Junkosha 08000NMSNMS/B 6331 12 17-Feb-2025
Attenuator 5W 10dB DC- Aaren AT40A-4041-D18- 6553 12 18-Jun-2024

TU - Traceability Unscheduled
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2.5

2.51

2.5.2

253

254

255

Frequency Stability
Specification Reference

FCC 47 CFR Part 2, Clause 2.1055
FCC 47 CFR Part 90, Clause 90.213
ISED RSS-119, Clause 5.3

ISED RSS-GEN, Clause 6.11

Equipment Under Test and Modification State
STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0
Date of Test

23-May-2024

Test Method

This test was performed in accordance with ANSI C63.26, Clause 5.6. and the requirements of
FCC 47 CFR Part 2, Clause 2.1055 (a)(2), (d)(1).

The EUT was set to transmit on maximum power with an unmodulated carrier on bottom, middle
and top channels. The EUT was connected to a frequency counter using an external 10 MHz
frequency reference. The difference between the frequency of the fundamental and the frequency
of the assigned channel in accordance with the manufacturer's documentation was recorded. In
accordance with FCC 47 CFR, Clause 2.1055, the temperature was varied from -30 °C to +50 °C in
10 ° steps at nominal voltage and at ambient temperature for both minimum and maximum voltage
extremes.

Environmental Conditions

Ambient Temperature 21.7 °C
Relative Humidity 529 %

COMMERCIAL-IN-CONFIDENCE Page 64 of 87



Document 75960173-01 Issue 02
COMMERCIAL-IN-CONFIDENCE

2.5.6 Test Results

TETRA - 407 - 430 MHz

Voltage Frequency Error (ppm)

407.0125 MHz 418.05 MHz 429.9875 MHz
7.0 -0.49 -0.40 -0.34
8.4 -0.46 -0.42 -0.32

Table 32 - Frequency Stability Under Voltage Variations

Temperature Frequency Error (ppm)

407.0125 MHz 418.05 MHz 429.9875 MHz
+50.0 °C 0.22 0.21 0.14
+40.0 °C 0.05 0.10 0.14
+30.0 °C -0.23 -0.17 -0.06
+20.0 °C -0.54 -0.38 -0.36
+10.0 °C -0.79 -0.74 -0.63
0°C -0.62 -0.72 -0.77
-10.0°C -0.19 -0.25 -0.32
-20.0°C 0.22 -0.05 -0.24
-30.0°C 0.63 0.56 0.50

Table 33 - Frequency Stability Under Temperature Variations
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TETRA - 450 - 470 MHz

Voltage Frequency Error (ppm)

450.0125 MHz 460.025 MHz 469.9875 MHz
7.0 -0.3 -0.26 -0.22
8.4 -0.33 -0.24 -0.24

Table 34 - Frequency Stability Under Voltage Variations

Temperature Frequency Error (ppm)

450.0125 MHz 460.025 MHz 469.9875 MHz
+50.0 °C 0.12 0.10 0.07
+40.0 °C 0.21 0.21 0.22
+30.0 °C 0.02 0.01 0.03
+20.0 °C -0.29 -0.27 -0.21
+10.0 °C -0.69 -0.66 -0.59
0°C -0.77 -0.78 -0.78
-10.0°C -0.48 -0.48 -0.48
-20.0°C -0.20 -0.19 -0.31
-30.0°C 0.32 0.26 0.32

ECC 47 CER Part 90, Limit Clause 90.213

5 ppm

Industry Canada RSS-199, Limit Clause 5.3

1 ppm
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2.5.7

Test Location and Test Equipment Used

This test was carried out in RF Laboratory 2.

18GHz

30

Calibration Calibration
Instrument Manufacturer Type No TE No | Period .
Expires
(months)
Counter Hewlett Packard 53181A 159 12 03-Aug-2024
Climatic Chamber Votsch VT4002 161 - O/P Mon
Meter 615-8206 &
Meter & T/C R.S Components Type K T/C 3612 12 14-Sep-2024
True RMS Multimeter Fluke 179 4007 12 17-Nov-2024
Quad Power Supply Rohde & Schwarz HMP4040 4954 - O/P Mon
MWX221-
3.5 mm 2m Cable Junkosha 02000DMS 5423 12 18-Feb-2025
Thermo-Hygro-Barometer | PCE Instruments PCE-THB 40 5605 12 07-Nov-2024
GPSDR Frequency . SecureSync 2402- ) }
standard Orolia 053 6339 6 14-Sep-2024
Attenuator 5W 30dB DC- Aaren AT40A-4041-D18- 6563 12 18-Jun-2024

Table 36

O/P Mon - Output Monitored using calibrated equipment
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2.6 Transient Frequency Behaviour
2.6.1 Specification Reference

FCC 47 CFR Part 90, Clause 90.214
ISED RSS-119, Clause 5.9

2.6.2 Equipment Under Test and Modification State
STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0
2.6.3 Date of Test
23-May-2024
264 Test Method

This test was performed on bottom, middle and top frequencies using an unmodulated carrier
output from the EUT and measured on a spectrum analyser in accordance with TIA Standard 603
(Referenced in Industry Canada RSS-119, Clause 5.9).

The EUT configuration application used to transmit an unmodulated signal was 2.25 kHz higher
than the nominal centre frequency of the channel. Therefore, the trace plots recorded were centred
on 2.25 kHz higher than the bottom, middle and top nominal centre frequencies.

2.6.5 Environmental Conditions

Ambient Temperature 21.7 °C
Relative Humidity 529 %
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2.6.6 Test Results

TETRA - 407 - 430 MHz

@ IFB 500 kHz Marker [(r1 1
Ref 0 Hz *Att 10 dB AQT 100 ms 6.794872 5
‘
[ - |
==
h D2 PS5 kHz
Center 407.01475 MHz 10 ms/
Date: 23.MAY.2024 18:15:13
Figure 71 - 407.0125 MHz, Switch On Transients
@ IFBE 500 kHz
Ref 0 Hz *Att 10 dB AQT 100 ms
[ |
=== R
- 10k
‘
—-25k
Center 407.01475 MHz 10 ms/
Date: 23.MAY.2024 18:23:39

Figure 72- 407.0125 MHz, Switch Off Transients
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@ IFBE 500 kHz
Ref 0 Hz *Att 10 4ae AQT 100 ms
1
=
ey
= e
Center 418.05225 MHz 10 ms/
Date: 23.MAY.2024 18:35:36
Figure 73 - 418.05 MHz, Switch On Transients
@ IFB 500 kHz
Ref 0 Hz *Att 10 4ae AQT 100 ms
. [~ ]
sy
5K
1
--10
Center 418.05225 MHz 10 ms/
Date: 23.MAY.2024 18:39:19

Figure 74- 418.05 MHz, Switch Off Transients
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@ IFBE 500 kHz
Ref 0 Hz *Att 10 4ae AQT 100 ms
.
1
=
ey
= -
Center 429.98975 MHz 10 ms/
Date: 23.MAY.2024 17:01:32
Figure 75 - 429.9875 MHz, Switch On Transients
@ IFB 500 kHz
Ref 0 Hz *Att 10 dB AQT 100 ms
=
ey
-
- -5k
- —20k
Center 429.98975 MHz 10 ms/
Date: 23.MAY.2024 17:03:19

Figure 76- 429.9875 MHz, Switch Off Transients
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TETRA - 450 - 470 MHz

@ IFB 500 kHz
Ref 0 Hz *Att 10 dB AQT 100 ms
P
1
[ » ]
sGL
=
TRG
Center 450.01475 MHz 10 ms/
Date: 23.MAY.2024 17:04:49
Figure 77 - 450.0125 MHz, Switch On Transients
@ IFB 500 kHz
Ref 0 Hz *Att 10 dB AQT 100 ms
25k
Lo [~ ]
sGL
" -
105
51
1
- 10k
F-15%
--20%
-25%K
Center 450.01475 MHz 10 ms/
Date: 23.MAY.2024 17:05:30

Figure 78- 450.0125 MHz, Switch Off Transients
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@ IFB 500 kHz
Ref 0 Hz *Att 10 4ae AQT 100 ms
f
1
=
poeey
= S
Center 460.02725 MHz 10 ms/
Date: 23.MAY.2024 17:07:12
Figure 79 - 460.025 MHz, Switch On Transients
@ IFB 500 kHz
Ref 0 Hz *Att 10 4ae AQT 100 ms
. [~ ]
poeey
[~ Sk
1
-
--10
20
Center 460.02725 MHz 10 ms/
Date: 23.MAY.2024 17:10:20

Figure 80- 460.025 MHz, Switch Off Transients
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@ IFBE 500 kHz
Ref 0 Hz *Att 10 4ae AQT 100 ms
1
=
ey
= -
Center 469.98975 MHz 10 ms/
Date: 23.MAY.2024 17:12:10
Figure 81 - 469.9875 MHz, Switch On Transients
@ IFB 500 kHz
Ref 0 Hz *Att 10 dB AQT 100 ms
=
- —20k
Center 469.98975 MHz 10 ms/
Date: 23.MAY.2024 17:12:50

Figure 82- 469.9875 MHz, Switch Off Transients
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ECC 47 CFR Part 90, Limit Clause 90.214

Industry Canada RSS-119, Limit Clause 5.9

Time Interval Maximum Frequency 150 to 174 MHz 421 to 512 MHz
Difference

Transient Frequency Behaviour for Equipment Designed to Operate on 25 kHz Channels

T. +25.0 kHz 5.0 ms 10.0 ms

T, +12.5kHz 20.0 ms 25.0 ms

Ts + 25.0 kHz 5.0 ms 10.0 ms

Transient Frequency Behaviour for Equipment Designed to Operate on 12.5 kHz Channels

T. +12.5 kHz 5.0 ms 10.0 ms

T +6.25 kHz 20.0 ms 25.0ms

Ts +12.5kHz 5.0ms 10.0 ms

Transient Frequency Behaviour for Equipment Designed to Operate on 6.25 kHz Channels

T. +6.25 kHz 5.0 ms 10.0 ms

T +3.125 kHz 20.0 ms 25.0ms

Ts +6.25 kHz 5.0 ms 10.0 ms

Table 37

COMMERCIAL-IN-CONFIDENCE

Channel Bandwidth Time Intervals Maximum Frequency Transient Duration Limit (ms)

(kHz) Difference (kHz) 138 to 174 MHz 406.1 to 512 MHz

25.0 ty +25.0 5 10
t +12.5 20 25
ts +25.0 5 10

12.5 th +125 5 10
t +6.25 20 25
ts +125 5 10

6.25 ty +6.25 5 10
t +3.125 20 25
ts +6.25 5 10

Table 38
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2.6.7

Test Location and Test Equipment Used

This test was carried out in RF Laboratory 2.

Calibration

18GHz

30

Instrument Manufacturer Type No TE No | Period Callpratlon

Expires
(months)

Power Divider Weinschel 1506A 603 12 14-Dec-2024

Sgnal Generator, SkHz - | Ronde & Schwarz SMA 100A 3504 |12 24-Oct-2024

Signal Analyser Rohde & Schwarz FSQ 26 3545 12 09-May-2024

MWX221-

3.5 mm 2m Cable Junkosha 02000DMS 5423 12 18-Feb-2025

Thermo-Hygro-Barometer | PCE Instruments PCE-THB 40 5605 12 07-Nov-2024

GPSDR Frequency . SecureSync 2402- ) B

standard Orolia 053 6339 6 14-Sep-2024

Attenuator 5W 30dB DC- Aaren AT40A-4041-D18- 6563 12 18-Jun-2024

COMMERCIAL-IN-CONFIDENCE
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2.7 Adjacent Channel Power
271 Specification Reference

FCC 47 CFR Part 90, Clause 90.221
ISED RSS-119, Clause 5.8.9.1

2.7.2 Equipment Under Test and Modification State
STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0
2.7.3 Date of Test
22-May-2024
274 Test Method
This test was performed in accordance with FCC 90.221 (a) using the Adjacent Channel Power
function of a spectrum analyser.
2.7.5 Environmental Conditions

Ambient Temperature 21.7 °C
Relative Humidity 52.5%
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2.7.6 Test Results

TETRA - 450 - 470 MHz

Offset (kHz) Adjacent Channel Power (dB)
450.0125 MHz 460.025 MHz 469.9875 MHz
-25 -63.8 -63.4 -62.0
+25 -64.8 -64.2 -62.3
-50 -77.4 -76.0 -72.8
+50 -77.0 -75.8 -72.4
-75 -81.1 -80.1 -77.0
+75 -81.0 -80.1 -77.0
Table 40
s Keysight Spectrum Analyzer - ACP E][i“@-
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF ALIGN AUTO | 04:23:30 PMMay 22, 2024
F ‘ Center Freq: 450.012500 MHz Radio Std: None
NFE —s. Trig: Free Run Avg|Hold: 100/100
‘ IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 30 dB
15 dB/div Ref 60.00 dBm
Log
45.0 Zraem
00 -63.8 dBc -64.8 dBc
ST TGET —[TZaBT —7TUaBT BTUdBT
15.0
0.00 4 i

-15.0 Jj

-30.0 J’ \

-45.0 = ~
600 *J_._.:nmm’ —]
pnent ] bk R A
750
Center 450.01250 MHz Span 180.0 kHz|
Res BW 100 Hz #VBW 300 Hz Sweep FFT 54.4 5
Total Carrier Power ~ 28.436 dBmv/ 18.00 kHz ACP-IBW
. Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc dBm dBc  dBm  Filter
1 28.436 dBm/ 1800kHz -3dB 25.00 kHz 18.00kHz 8383 3540 6476 -3632 -3dB
50.00 kHz 18.00kHz -77.38 4894 7701 4857 -3dB
75.00 kHz 18.00kHz 8105 -5261 8102 -5258 -3dB
IMSG STATUS

Figure 83 - 450.0125 MHz
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—
[ Keysight Spectrum Analyzer - ACP =673
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 04:28:31 PMMay 22, 2024
r ‘ Center Freq: 460.025000 MHz Radio Std: None
NFE —»—~ Trig: FreeRun Avg|Hold: 100/100
‘ IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 30 dB
15 dB/div Ref 60.00 dBm
Log
450 .
00 -63.4 dBc -64.2 dBc
BUTOBT —[BUaBT —75.7 0BT BT TdBT
150
oo T A
-15.0 JJ/ wL\
-30.0 JJ l
-45.0 — =
T
60.0 — o] SN
750 i il i . Rtk v
Center 460.02500 MHz Span 180.0 kHz|
Res BW 100 Hz #VBW 300 Hz Sweep FFT 100 ns|
Total Carrier Power 28510 dBnv/ 13.00 kHz ACP-IBW
. Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc dBm dBc  dBm  Filter
1 28.510dBm/ 1800kHz -3dB 25.00 kHz 18.00kHz 6342 3491 6424 3573 -3dB
50.00 kHz 18.00kHz -7602 4751 7575 4724 -3dB
75.00 kHz 18.00kHz 8011 -5160 -80.10 -51589 -3dB
IMSG STATUS
Figure 84 - 460.025 MHz
E—
Keysight Spectrum Analyzer - ACP = - w3
RL [ RF [soa bc | [ | SENSE:EXT| SOURCE OFF | ALIGN AUTO | 04:29:31 PMMay 22, 2024
‘ Center Freq: 469.987500 MHz Radio Std: None
NFE —s. Trig: Free Run Avg|Hold: 100/100
‘ IFGain:Low #Atten: 20 dB Radio Device: BTS
Ref Offset 30 <B
15 dB/div Ref 60.00 dBm
Log
450 BB
00 -62.0 dBc -62.2 dBc
75 YGET - TBT —7ZZaBT 79 dBT
15.0
0.00 s o
-15.0 IJ/ \
-30.0 J L
-45.0 -
0.0 L] s o ==
[ S DU WSy na . RME A
-75.0 —
Center 469.98750 MHz Span 180.0 kHz|
Res BW 100 Hz #VBW 300 Hz Sweep FFT 100 ns|
Total Carrier Power ~ 28.604 dBmv/ 18.00 kHz ACP-IBW
. Lower Upper
Carrier Power Filter  OffsetFreq  Integ BW dBc dBm dBc  dBm  Filter
1 28.604dBm/ 1800kHz -3dB 25.00 kHz 18.00kHz 6198 -3338 6225 -3364 -3dB
50.00 kHz 18.00kHz -7272 4412 7235 4375 -3dB
75.00 kHz 18.00kHz -7694 4834 7692 4832 -3dB
IMSG STATUS

Figure 85 - 469.9875 MHz
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FCC Part 90, Limit Clause 90.221(b)

Frequency Offset Maximum ACP (dBc) for devices < 1W Maximum ACP (dBc) for devices > 1W
25 kHz -55 -60
50 kHz -70 -70
75 kHz -70 -70
Table 41

NOTE: In any case, no requirement in excess of -36 dBm shall apply.

Industry Canada RSS-119. Limit Clause 5.8.9.1

The ACP of transmitters operating in the bands 768-776 MHz and 798-806 MHz shall comply with
the requirements for various transmitter channel sizes provided in tables 13 to 16 of the
specification.

2.7.7 Test Location and Test Equipment Used

This test was carried out in RF Laboratory 2.

Calibration Calibration

Instrument Manufacturer Type No TE No | Period .
Expires

(months)
Network Analyser Rohde & Schwarz ZVA 40 3548 12 20-Feb-2025
Calibration Unit Rohde & Schwarz ZV-Z54 4368 12 26-Feb-2025
PXA Signal Analyser Keysight Technologies N9030A 4654 12 23-Jan-2025

MWX221-
3.5 mm 2m Cable Junkosha 02000DMS 5423 12 18-Feb-2025
Thermo-Hygro-Barometer | PCE Instruments PCE-THB 40 5605 12 07-Nov-2024
GPSDR Frequency . SecureSync 2402-
standard Orolia 053 6339 6 14-Sep-2024
Attenuator 5W 30dB DC- Aaren AT40A-4041-D18- 6563 12 18-Jun-2024
18GHz 30
Table 42
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2.8
2.81

2.8.2

2.8.3

284

2.8.5

Types of Emissions
Specification Reference

FCC 47 CFR Part 2, Clause 2.1047
FCC 47 CFR Part 90, Clause 90.207
ISED RSS-119, Clause 5.2

Equipment Under Test and Modification State
STP8X040, S/N: 1PR902412G9Y2BE - Modification State 0
Date of Test

30-May-2024 to 03-June-2024

Test Method

This test was performed on middle frequency using a modulated carrier output from the EUT and
measured on a spectrum analyser. The path loss was measured using a network analyser and
entered as a reference level offset in the spectrum analyser including the manufacturers declared
maximum antenna gain. The spectrum analyser was set to the transmit frequency. The burst
measurements were made in zero span mode and the frequency spectrum with a span sufficient to
show the transmitters response. The signal was maximised and stabilised for >1 minute and the
marker function of the spectrum analyser was used. The trace plots were recorded.

Environmental Conditions

Ambient Temperature  20.0 - 21.6 °C
Relative Humidity 42.0-57.8%
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2.8.6 Test Results

TETRA - 407 - 430 MHz

MultiView Receiver u Spectrum n Spectrum 2 u .
Ref Level 34.23 dBm  Offset 28.17 dB ® RBW 3 IMHz
® Att 20dB @ SWT 20 ms ® VBW 3 MHz Count 100/100 Frequency 418.0500000 MHz
Input 2AC PSS On Notch Off
TRG:VID
1 Zero Span ® 1Pk Max
. D2[1] -0.38dB
! | 18.2200ms
M1[1] 0.71 dBm
204 20,0 ps
10 d
1
D2
O dBm L TRG 0.230dB e
10 d
o0 d
Lo
40 d
-s0 d
-60 d
T‘G
CF 418.05 MHz 1001 pts 2.0ms/
— el O
14:10:24 03.06.2024
Figure 86-Burst Length
MultiView Receiver u Spectrum n Spectrum 2 n .
RefLevel 3423 dBm  Offset 26.18 dB ® RBW 3 IMHz
® Att 20dB ® SWT 100 ms ® VBW 3MHz Count 100/100 Frequency 418.0500000 MHz
Input 2AC PSS Qn  Notch Off
TRG:VID:
1 Zero Span ® 1Pk Ma
04 D2[1]  -0.66 dB
| 56.7600 ms
M1[1] 0.65dBm
204 -120.0 ps
10 d
M1
0-dBm 7R 0230 de} [)‘2
10 d
o0 g
a0
40 g
~50 df
-60 df
T‘G
CF 418.05 MHz 1001 pts 10.0 ms/
pe——TT
14:36:26 03.06.2024

Figure 87-Burst Period
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MultiView Receiver n Spectrum n Spectrum 2 n .
Ref Level 39.00 dBrn  Offset 28.18dB ® RBW 10 kHz
 Att 20dB ® SWT 1ms(~ilms)® VBW 30kHz Mode Auto FFT  Count 100/100 Frequency 418.0500000 MHz
Tnput 2AC  PS On_ Notch Off
1 Frequency Sweep ® 1Pk Max
M1[1] 27.53 dBm
418.053000 MHz
30 o M1
Y
20d
10 df
0 d
-10d
=20 df
~30 df
40
-50 d
CF 418.05 MHz 1001 pts 15.0 kHz Span 150.0 kHz
. = 03.06.2024
—e e N
11:25:24 03.06.2024

Figure 88-Frequency Spectrum
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TETRA - 450 - 470 MHz

MultiView Receiver u Spectrum n Spectrum 2 n .
Ref Level 3423 dBm  Offset 29,30 dB ® RBW 3 IMHz
® Att 20dB ® SWT 20ms ® VBW 3 MHz Count 100/100 Frequency 460.0250000 MHz
Input 24C  PS On  Notch  Off
TRG:VID
1 Zero Span ® 1Pk Ma
. D2[1] -0.50dB
T T | 13.2600 ms
M1[1] 0.78 dBm
20 df =20.0 is.
100 d
1
D2
odem 7RG 0.230-da )
-0 d
-20 d
-30 df
-40 df
-50 d
-60 d
TRG
CF 460.025 MHz 1001 pts 2.0ms/
e . P55 ] A
14:25:22  03.06.2024
Figure 89-Burst Length
MultiView Receiver u Spectrum n Spectrum 2 n .
Ref Level 3423 dBm  Offset 29,30 dB ® RBW 3 MHz
® Att 20dB ® SWT 100 ms ® VBW 3MHz Gount 100/100 Frequency 460.0250000 MHz
Input 24C  PS On  Notch  Off
TRG:VID
1 Zero Span ® 1Pk Max
. D2[1] 0.46 dB
| 56.7600 ms
M1[1] 0.26 dBm
20 df =120.0 ps.
100 d
M1 D2
0-dem —TRG-0.230 df}
-0 d
-20 d
-a0 d
-40 d
-50 d
-60 d
TTG
CF 460.025 MHz 1001 pts 10.0ms/
e 255 ] I
14:51:01  03.06.2024

Figure 90-Burst Period
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MultiView Receiver n Spectrum n Spectrum 2 n .

Ref Level 39.00 dBrn  Offset 29.30dB ® RBW 10 kHz

& Att 20dB ® SWT 1ms(~ilms)® VBW 30kHz Mode Auto FFT Count 100/100 Frequency 460.0250000 MHz
Input 2AC  PS On Notch Off

1 Frequency Sweep ® 1Pk Max

M1[1] 28.54 dBm
460.022000 MHz

ML
v

CF 460.025 MHz 1001 pts 15.0 kHz Span 150.0 kHz

weasuring... NUMANNNN - - °2fezes [RSECSGEI NS

11:43:21 03.06.2024

Figure 91-Spectrum

FCC 47 CFR Part 90, Limit Clause 90.207

As per FCC Part 90.207 (b) through (n).

FCC 47 CFR Part 2, Limit Clause 2.1047

Voice modulated communication equipment. A curve or equivalent data showing the frequency
response of the audio modulating circuit over a range of 100 to 5000 Hz shall be submitted. For
equipment required to have an audio low-pass filter, a curve showing the frequency response of
the filter, or of all circuitry installed between the modulation limiter and the modulated stage shall be
submitted.

Equipment which employs modulation limiting. A curve or family of curves showing the percentage
of modulation versus the modulation input voltage shall be supplied. The information submitted
shall be sufficient to show modulation limiting capability throughout the range of modulating
frequencies and input modulating signal levels employed.

Industry Canada RSS-119, Limit Clause 5.3

Equipment that operates in the bands 768-776 MHz and 798-806 MHz shall use digital modulation.
Mobile and portable transmitters that operate in these bands may have analogue modulation
capability only as a secondary mode in addition to their primary digital mode. However, mobile and
portable transmitters that operate only on the low-power channels as defined in SRSP-511 may
employ any type of modulation.
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2.8.7

Test Location and Test Equipment Used

This test was carried out in RF Laboratory 2.

standard

053

Calibration Calibration

Instrument Manufacturer Type No TE No | Period .
Expires

(months)
Attenuator (30dB/50W) Aeroflex / Weinschel 47-30-34 3164 12 12-Mar-2025
True RMS Multimeter Fluke 179 4007 12 17-Nov-2024
Quad Power Supply Rohde & Schwarz HMP4040 4954 - O/P Mon
Cable (40 GHz) Rosenberger LU1-001-1000 5022 12 04-Feb-2025
Test Receiver Rohde & Schwarz ESW44 5379 12 12-Dec-2024
Thermo-Hygro-Barometer | PCE Instruments PCE-THB 40 5605 12 07-Nov-2024
GPSDR Frequency Orolia SecureSync 2402- 6339 6 14-Sep-2024

Table 43

O/P Mon - Output Monitored using calibrated equipment
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3 Measurement Uncertainty

For a 95% confidence level, the measurement uncertainties for defined systems are:

Test Name Measurement Uncertainty

Types of Emissions -

Maximum Conducted Output Power +3.2dB
Bandwidth Limitations + 58.05 Hz
Spurious Emissions at Antenna Terminals +3.45dB
Radiated Spurious Emissions 30 MHz to 1 GHz: + 5.2 dB
1 GHz to 18 GHz: + 6.3 dB
Frequency Stability + 11 Hz
Transient Frequency Behaviour +0.2Hz
Adjacent Channel Power +3.0dB
Table 44

Measurement Uncertainty Decision Rule — Accuracy Method

Determination of conformity with the specification limits is based on the decision rule according to
IEC Guide 115:2021, Clause 4.4.3 (Procedure 2). The measurement results are directly compared
with the test limit to determine conformance with the requirements of the standard.

Risk: The uncertainty of measurement about the measured result is negligible with regard to the
final pass/fail decision. The measurement result can be directly compared with the test limit to
determine conformance with the requirement (compare IEC Guide 115). The level of risk to falsely
accept and falsely reject items is further described in ILAC-G8.
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